STATE OF MAINE
DEPARTMENT OF ENVIRONMENTAL PROTECTION

JOHN ELIAS BALDACCI DAWN R. GALLAGHER

GOVERNOR COMMISSIONER

September 2, 2004

Mr. Gary Lorfano
Scarborough Sanitary District
415 Black Point Road
Scarborough, ME 04074

RE: - Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0102059
Maine Waste Discharge License (WDL) Application #W002668-5L-G-R
Final Permit/License

Dear Mr. Lorfano:

Enclosed please find a copy of your final MEPDES permit and Maine WDL which was
approved by the Department of Environmental Protection. This permit/license for your
facility, supersedes or replaces National Pollutant Discharge Elimination System
(NPDES) permit #ME0102059, last issued for your facility by the Environmental
[...]
Holding tank wastewater shall not be recorded as septage and should be reported in the treatment

- facility’s influent flow.

M. RE-OPENING OF PERMIT F OR MODIFICATIONS

Upon evaluation of test results required by Special Conditions of this permitting action, additional site
specific or any other information or test results obtained during the term of this permit, the Department may,
at anytime and with notice to the permittee, modify this permit to: (1) include effluent limits necessary to
control specific pollutants or whole effluent toxicity where there is a reasonable potential that the effluent
may cause water quality criteria to be exceeded: (2) require additional monitoring if results on file are
inconclusive; or (3) change monitoring requirements and or limitations based on new information.



ATTACHMENT A
(Toxicity Testing Forms)



MARINE WHOLE EFFLUENT TOXICITY (WET) TEST REPORT

DEF/EPA

Mysid shrimp sea urchin silverside

LC50 o
A-NOEL
C-NOEL

% survival % fertilized % survival fina] wt (mg)

QC standard A>90 ->T70 A>90 C>80 >0.50
lab control
receiving water contrl
conc. 1 (- %) .
conc. 2 ( %)
cone. 3 ( %)
conc. 4 ( %)
conc. 5 ( %)
conc. 6 ( %)
stat test used

place * next to values statistically different from controls

LC50/A-NOEL C-NOEL LC50/A-NOEL C-NOEL
toxicant /date brine
limits (mg/1) sea salt
results (mg/1) : ) other

Report analytical chemistry on reverse side. WETRPFMM Mar 98



ANALYTICAL CHEMISTRY RESULTS
MARINE WATERS

Salinity

Total residual oxidants
Total organic carbon
Total solids _
Total suspended solids
Total aluminum

Total cadmium

Total chromium

Total copper

Total lead

Total nickel

Total zinc

other ( pH )
other ( )

ppt ppt
mg/L mg/L
mg/L mg/L
mg/L mg/L
mg/L mg/L
pg/L pg/L
pg/L pg/L
pg/L pg/L
pg/L pg/L
pg/L pg/L
pg/L pg/L
pg/L pg/L
S.U. S.U.I

WETCHEMM

Mar 98



MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
, AND
MAINE WASTE DISCHARGE LICENSE

FACT SHEET

Date: August 2, 2004
Revised: September 2, 2004

PERMIT NUMBER: #ME0102059
LICENSE NUMBER: #W-002668-5L-G-R

NAME AND ADDRESS OF APPLICANT:

Scarborough Sanitary District
415 Black Point Road
Scarborough, Maine 04074

COUNTY: Cumberland County
NAME AND ADDRESS WHERE DISCHARGE OCCURS:

Prout’s Neck
Scarborough, Maine

RECEIVING WATER/CLASSIFICATION: Atlantic Ocean, Class SB waters, Scarborough, Maine

COGNIZANT OFFICIAL AND TELEPHONE NUMBER: Gary Lorfano, Superintendent
(207) 883-4663

1. APPLICATION SUMMARY

The applicant has applied for renewal and modification of Maine Waste Discharge License (WDL)
#W002668-5L-F-R, which was issued on January 10, 2001, and is due to'expire on January 10, 2006. The
WDL approved the discharge of secondary treated sanitary wastewater from a municipal treatment facility
to the Atlantic Ocean, Class SB waters, in Scarborough, Maine, under two tiers of limits. The first tier was
for a monthly average flow of 1.8 million gallons per day (mgd), representative of existing facility
conditions. The second tier was for a monthly average flow of 4.5 mgd, representative of the facility
capacity after a proposed expansion. The second tier was never implemented and Scarborough’s projections
of future needs have changed. Scarborough is currently upgrading the facility and is applying for the
monthly average discharge of 2.5 mgd of secondary treated sanitary wastewater.



Scarborough Sanitary District ~ Fact Sheet Page 2 of 11
#MEO0102059 '
#W-002668-5L-G-R

2.

a.

PERMIT SUMMARY

Regulatory - On January 12, 2001, the Department received authorization from the U.S. Environmental
Protection Agency (USEPA) to administer the National Pollutant Discharge Elimination System
(NPDES) permit program in Maine, excluding areas of special interest to Maine Indian Tribes. The
Department’s request for program delegation in those areas was referred by the USEPA to the U.S.
Department of Justice which, on October 30, 2003, resulted in extension of Maine’s NPDES program

~ delegation to all but tribally owned lands. In those areas, the Department maintains the authority to

10.

issue WDLs pursuant to Maine law. The extent of Maine’s delegated authority is under appeal at the
time of this permitting action. From this point forward, the program will be referred to as the Maine
Pollutant Discharge Elimination System (MEPDES) program and permit #ME0102059 (same as
NPDES permit number) will be utilized as the primary reference number. The NPDES permit last
issued by the EPA will be superseded by the MEPDES permit upon issuance. Once retired, all terms
and conditions of the NPDES permit are null and void.

Terms and conditions - This permitting action is similar to the 1/10/01 WDL action in that it is carrying
forward all the terms and conditions with the following exceptions:

Eliminating the two tiers of effluent limits and monitoring requirements in favor of a single set based on
facility design capacity; :

Revising the monthly average discharge flow to 2.5 mgd;

Revising the monthly, weekly, and daily technology based mass limits for biochemical oxygen demand
(BOD:s) and total suspended solids (TSS) based on the revised effluent flow;

Establishing a requirement for a minimum of 85% removal of BODs and TSS;
Revising the effluent monitoring frequency for total residual chlorine (TRC) to twice per day from
Monday through Friday and once per day from Saturday through Sunday based on facility effluent flow,

Department guidance, and best professional judgement;

Revising the daily maximum pH range limit from 6.0 — 8.5 standard units to 6.0 — 9.0 standard units
based on a new Department regulation;

Requiring screening level whole effluent toxicity (WET) and priority pollutant testing during calendar
year 2005 as well as beginning one year prior to the expiration date of the permit;

Establishing a requirement to develop or update the wet weather flow management plan for the facility.
Establishing a requirement to maintain an up-to-date Operations and Maintenance Plan for the facility.

Revising Scarborough’s allowable amount of septage introduced per day from 6, 500 gallons to
9,000 gallons.



Scarborough Sanitary District - Fact Sheet - ‘Page3 of 11
#MEO0102059
#W-002668-5L-G-R

¢. History - The most recent licensing/permitting actions include the following:

November 17, 1995 - The Department issued WDL renewal #W002668-46-E-R for a 5-year term. This
WDL superseded a previous WDL renewal issued on November 2, 1992, and all prior licensing actions
to the earliest recorded action on March 26, 1984.

March 1, 1996 — The Department notified Scarborough that the facility was subject to year-round
effluent disinfection because of shellfish areas in proximity of the outfall. The notification served to
formally modify WDL #W-002668-46-E-R.

~ November 3, 1997 — The Department administratively modified WDL #W-002668-46-E-R to
incorporate a daily maximum fecal coliform bacteria limit of 50 colonies per 100 milliliters (ml) and a
monthly average limitation of 15 colonies per 100 ml. The revisions were enacted to ensure consistency
with the National Shellfish Sanitation Program standards. : '

May 23, 2000 — The Department administratively modified WDL #W-002668-46-E-R to incorﬁorate
monthly average and daily maximum mercury concentration limits of 82.5 nanograms per liter (ng/L)
and 123.8 ng/L respectively. The sampling frequency was established at 4 tests per year.

June 29, 2000 — The Department issued W-002668-68-F-N certifying that the discharge proposed in a
pending NPDES permit was in compliance with applicable sections of the Federal Water Pollution
Control Act.

September 25, 2000 — The USEPA issued NPDES permit #ME0102059 for a 5-year term. This permit
superseded a previous NPDES permit issued on September 19, 1995.

January 10, 2001 - The Department issued WDL #W002668-5L-F-R for a 5-year term.

January 14, 2004 — Scarborough submitted a complete application to the Department for renewal and
modification of the WDL pursuant to facility upgrades underway.

d. Source Description: The facility receives residential, commercial, and industrial sanitary wastewater
from the Town of Scarborough. There are no industrial users within the collection system that
contribute greater than 10 percent of the flow and there are no combined sewer overflows. In recent
years, two large commercial food processors, Humpty Dumpty Potato Chip Company and Snow’s
Canning, have discontinued operation and ceased contributions to the treatment system. The facility
was previously authorized to receive and introduce up to 6,500 gallons per day (gpd) of septage and has
requested approval to introduce up to 9,000 gpd. Scarborough submitted a Septage Management Plan,
dated April 3, 2000, in compliance with Department Regulations, Chapter 555, which remains
applicable. :



Scarborough Sanitary District Fact Sheet Fage 4 of 11
#ME0102059 ’
#W-002668-5L-G-R

e. Wastewater Treatment: Scarborough is currently undergoing significant upgrading of its facility and
projects the new infrastructure to be operational by the fall of 2005. The upgrade involves two new
pump stations, renovation of the headworks building, a new grit chamber, three new aeration tanks,
renovation of the blower building, one new secondary clarifier, additional sludge storage capacity, and
renovation of the sludge processing building. The existing primary clarifiers, aeration tanks, secondary
clarifiers, and aerated sludge holding tanks will also be refurbished. The following represents the
upgraded infrastructure and practices.

Sanitary wastewater generated in Scarborough is conveyed via a sewer collection system and 23 pump
stations to the facility headworks building, where coarse screening of influent flow occurs followed by a
20,000-gallon aerated grit chamber. After the headworks building, wastewater flows by gravity to two
50-foot diameter, 132,000-gallon primary clarifiers, followed by nine fine bubble membrane diffused
aeration tanks with a total volume of 0.938 million gallons. Wastewater then flows by gravity to three
55-foot diameter, 213,000-gallon secondary clarifiers. The effluent pumping station has three pumps,
each with a capacity of 2,750 gallons per minute. Sodium hypochlorite is added in the twenty-inch
diameter, 9,400 foot long effluent discharge pipe, which provides the chlorine contact time necessary for
disinfection. Treated effluent is discharged 800 feet offshore on the south end of Prout’s Neck, 40 feet
below mean low water. The outfall equipment consists of a 16-inch diameter, 360-foot long diffuser
header with thirty-four, 3-inch diffuser ports located 10-feet on center.

Scarborough has applied and is approved to introduce a maximum of 9,000 gpd of septage into its
wastewater treatment facility. The facility has three 3,700-gallon aeration/storage tanks where septage
mixing and aeration is provided through coarse bubble diffusion, providing a total of 11,100 gallons of
septage storage capacity. Scarborough is investigating adding additional storage capacity in the future.
Septage is added into the waste flow prior to coarse screening at the headworks building.

Primary sludge is pumped to three aerated holding tanks with a total volume of 84,000 gallons. Waste
activated (secondary) sludge and scum are pumped to a gravity belt thickener, then to the aerated sludge
holding tanks. Blended sludge is then pumped to two rotary presses for dewatering. Dewatered sludge
is mixed with sawdust and wood ash, composted on site in aerated static piles, and sold for reuse.

See Attachment A of this fact sheet for a location map and Attachment B for a schematic of the
collection system and treatment process.

3. CONDITIONS OF PERMITS

Maine law, 38 M.R.S.A. Section 414-A, requires that the effluent limitations prescribed for discharges
require application of best practicable treatment (BPT), be consistent with the U.S. Clean Water Act, and
ensure that the receiving waters attain the State water quality standards as described in Maine's Surface
Water Classification System. In addition, 38 M.R.S.A., Section 420, requires the regulation of toxic
substances at the levels set forth for Federal Water Quality Criteria as published by the U.S. Environmental
Protection Agency pursuant to the Clean Water Act.



Scarborough Sanitary District - Fact Sheet ‘Page 5 of 11
#ME0102059
#W-002668-5L-G-R

4. RECEIVING WATER QUALITY STANDARDS:

Maine law, 38 M.R.S.A. Séction 469 classifies the marine waters off the southern end of Prout’s Neck at
the point of discharge as a Class SB waterway. Maine law, 38 M.R.S.A., Section 465-B(2) describes the
standards for Class SB waters.

5. RECEIVING WATER QUALITY CONDITIONS:

The State of Maine 2002 Integrated Water Quality Monitoring and Assessment Report, prepared pursuant to
Sections 303(d) and 305(b) of the Federal Water Pollution Control Act, lists two areas associated with
Prout’s Neck (#811-3, #811-4) as “Category 3: Estuarine and Marine Waters with Insufficient Data or
Information to Determine if Designated Uses are Attained. Attainment in this context is in regard to the
designated use of harvesting of shellfish. Currently, the Maine Department of Marine Resources (MEDMR)
lists Area #C12 (Prout’s Neck, Scarborough) of the receiving water as closed to the harvesting of shellfish
due to insufficient (limited) ambient water quality data to meet the standards in the National Shellfish
Sanitation Program. Compliance with the fecal coliform bacteria limits in this permitting action ensures that
the discharge from the Scarborough wastewater treatment facility will not cause or contribute to the
shellfish harvesting closure. See Attachment A of this fact sheet for a map of the MEDMR closure area.

6. EFFLUENT LIMITATIONS & MONITORING REQUIREMENTS:

A. Dilution Factors: Department Regulation Chapter 530.5, Surface Water Toxics Control Program,
§D(3)(b) states that for discharges to the ocean, dilution must be calculated as near-field or initial
dilution, or that dilution available as the effluent plume rises from the point of discharge to its trapping
level, at mean low water level and slack tide for the acute exposure analysis and at mean tide for the
chronic exposure analysis using appropriate models determined by the Department, such as MERGE or
CORMIX. Using plan and profile information provided by the licensee and an average of both MERGE
and CORMIX model runs, the Department has determined the dilution factors for the discharge of
2.5 mgd from the wastewater treatment facility to be as follows:

Acute = 120:1 Chronic = 630:1 - Harmonic mean ¢’ = 1,890:1

Footnote:

(1) The harmonic mean dilution factor is approximated by multlplym g the chronic dilution factor by
three (3). This multiplying factor is based on guidelines for estimation of human health dilution
presented in the USEPA publication "Technical Support Document for Water Quality-Based.
Toxics Control” (Office of Water; EPA/505/2-90-001, page 88), and represents an estimation of
harmonic mean flow on which human health dilutions are based in a riverine 7Q10 flow
situation.

The previous licensing action contained two tiers of dilution factors and effluent limits for the then
existing monthly average discharge flow capacity of 1.8 mgd as well as a monthly average flow capacity
of 4.5 mgd, representative of a proposed future expansion. The second tier was never implemented and
Scarborough’s projections of future needs have changed, as indicated by the 2.5-mgd monthly average
flow limitation in this permitting action.



Scarborough Sanitary District ~Fact Sheet Page 6 of 11
#MEQ0102059
#W-002668-5L-G-R

B. Flow: As stated above, the previous licensing action contained a two tiered monthly average flow
limitation of 1.8 mgd, representative of the existing conditions and design capacity, and 4.5 mgd,
representative of the facility capacity after a proposed expansion. The WDL contained effluent
limitations and monitoring requirements applicable for the two flow limitations, with a requirement that